SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+20MHz / QPSK / CSE

Lowest Channel

Middle Channel

Made Sweep

RefLevel 10.00d8m  Offset 28,47 dB

sl RefLevel 10.00d8m  Offsct 23,47 db
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2 Result Summa 2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 3266617 MHz 55.90 dBm -15.90 dB 30.000 MHz 1,000 GHz 1.000 MHz 3508996 Mz 55.66 dBm -15.66 dB
1000 GHz 3250 GHz 1,000 MHz 3.21076 GHz 56.14 dBm 16.14dB 1.000 GHz 3250 GHz 1.000 MHz 3.21026 GHz 56.05 dBm -16.05 dB
4,000 GHz 10.000 GHz 1.000 MHz 7.49546 GHz 51.72 dBm 11.72 dB 4.000 GHz 10.000 GHz 1.000 MHz 7.47196 GHz 51.73 dBm -11.73 d
10.000 GHz 35.000 GHz 1.000 MHz 2205575 GHz -50.07 dBm 1007 dB 10.000 GHiz 25.000 GHz 1.000 MHz 2364375 GHz -50.16 dBm -10.16 d8
25,000 GHz 40,000 GHz 1,000 MHz 32.08425 GHz -48.31 dBm -8.31dB 25,000 GHz 80000 Gz 1000 MHz 3351375 GHz -48.37 dBm .37 di
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Made Sweep
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2 Result Summa
30.000 MHz 1,000 GHz 1.000 MHz 38,605 20 MHz -55.86 dBm 15.46 dB
1000 GHz 3250 GHz 1,000 MHz 3.15327 GHz -56.07 dBm 16.07 dB
4,000 GHz 10,000 GHz 1.000 MHz 7.48696 GHz -51.77 dBm 11.77 dB
10.000 GHz 35.000 GHz 1.000 MHz 11.08675 GHz -45.46 dBm 5.46 dB
25,000 GHz 40,000 GHz 1.000 MHz 32.03725 GHz -48.33 dBm -8.33dB
e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / QPSK / CSE

Lowest Channel

Middle Channel

06:45:06 P 06/01/2024

06:10:45 P 06/01/2024

Ref Level 10.00dBm  Offset 26.47 dB Mode Sweep s6L Reflevel 1000 dBm  Offsct 2£47 8 Mode Sweep s6L
Count 100/100 Count 100/100
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30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz. 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 34.605 20 MHz -56.38 dBm -16.38 dB 30,000 MHz 1.000 GHz 1.000 MHz 3557471 MHz -56.33 dBm -1633 dB
1000 GHz 3.250 GHr 1,000 MHz 2.98931 GHz -56.75 dBm -16.75 dB 1.000 GHz 3.250 GHz 1.000 MHz 2.98881 GHz -56.57 dBm -16.57 dB
4000 GHz 10.000 GHz 1.000 Mz 7.49596 GHz -51.17 dBm 111748 4000 GHz 10.000 GHz 1.000 MHz 7.496 46 GHz 5132 dBm 1132 dB
10.000 GHz 25,000 GHz 1,000 MHz 22.15275 GHz -51.48 dBm -11.48d 10.000 GHz 25.000 GHz 1.000 MHz 2217575 GHz -51.48 dBm 1.48 dB
25,000 GHr 40,000 GHa 1,000 MHz 39.187 25 GHz -50.67 dBm -10.67 dB 25.000 GHz 40.000 GHz 1.000 MHz 39.17625 GHz -50.73 dBm 10.73 B
oy R e sty %
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0B:35:38 PM 06/01/2024

Ref Level 10,00 dBm ~ Offset 28.47 dB Mode Sweep 6L
Count 100/100
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2 Result Summar
30,000 MHz 1000 GHz 1.000 MHz 34,605 20 MHz -56.44 dBm -16.44 dB
1.000 GHz 3.250 GHz 1.000 MHz 299481 GHz -56.58 dBm -16.58 dB
4,000 GHz 10,000 GHz 1.000 MHz 7.47096 GHz -51.31 dBm -1131d8
10.000 GHz 25,000 GHz 1,000 MHz 2214275 GHz -51.39 dBm -1139 dB
25.000 GHe 40.000 GHe 1.000 MHz 39.12025 GHz -50.77 dBm -10.77 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / QPSK / CSE

Lowest Channel

Middle Channel

Made Sweep

RefLevel 10.00d8m  Offset 28,47 dB

sl

Count 100/100

RefLevel 10.00d8m  Offsct 23,47 db

hech
Line _SPUR{OUS_LINE_ABS_042

Made Sweep
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2 Result Summa 2 Result Summas
30.000 MHz 1,000 GHz 1.000 MHz 35.08996 MHz 55.68 dBm 15.68 dB 30.000 MHz 1,000 GHz 1.000 MHz 38,605 20 MHz -55.56 dBm -15.56 dB
1000 GHz 3250 GHz 1.000 MHz 3.21026 GHz 56.21 dBrm 1621 dB 1.000 GHz 3250 GHz 1.000 MHz 3.21026 GHz -55.93 dBm -15.93 dB
4,000 GHz 10.000 GHz 1.000 MHz 7.497 46 GHz 52.01 dBm 12.01 dB 4.000 GHz 10.000 GHz 1.000 MHz 7.48846 GHz -51.55 dBm -11.55d8
10.000 GHz 35.000 GHz 1.000 MHz 2358875 GHz -50.21 dBm 1021 dB 10.000 GHiz 25.000 GHz 1.000 MHz 22.05875 GHz -50.09 dBm -10.09 dB
25,000 GHz 40,000 GHz 1.000 MHz 32.04325 GHz -48.37 dBm 8374 25.000 GHz 40,000 Gz 1000 MHz 32.02825 GHz -48.33 dBm 633 dB
seaty L weaty &
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2 Result Summa
30.000 MHz 1,000 GHz 1.000 MHz 3557471 MHz -55.59 dBm -15.59 dB
1000 GHz 3250 GHz 1,000 MHz 3.21026 GHz -55.74 dBm -15.74 dB
4,000 GHz 10,000 GHz 1.000 MHz 7.49196 GHz -51.71 dBm -11.71dB
10.000 GHz 35.000 GHz 1.000 MHz 11.06775 GHz -45.01 dBm 501 dB
25,000 GHz 40,000 GHz 1.000 MHz 31.996 25 GHz -48.35 dBm -8.35dB.
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e% FCC RADIO TEST REPORT Report No. : FG3N0925-06A

SPORTON LAB.

FR1 n48 / 20MHz+20MHz / QPSK / CSE

Lowest Channel Middle Channel

Ref Level 0.00d8m  Offset 28.47 B Mode Sweep 6L Ref Level 0.00dBm  Offset 28.47 4B Mode Sweep 6L
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2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 34.605 20 MHz -50.83 dBm -10.83 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.605 20 MHz -55.70 dBm
1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -50.81 dBm -10.81 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.21026 GHz -55.78 dBm
4,000 GHz 10.000 GHz 1.000 Mtz 7.48946 GHz -46.90 dBm -6.90 dB 4.000 GHz 10.000 GHz 1.000 MHz 7.496 46 GHz 51.74 dBm
10.000 GHz 25.000 GHz 1,000 MHz 22.07225 GHz -45.28 dBm -528d8 10.000 GHz 25.000 GHz 1.000 MHz 10.88075 GHz -45.83 dBm
25.000 GHe 40.000 GHe 1.000 MHz 33.52875 GHz -43.79 dBm -3.79 dB 25.000 GHz 40.000 GHz 1.000 MHz 33.505 25 GHz -48.17 dBm
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2 Result Summar
30,000 MHz 1000 GHz 1.000 MHz 33.63568 MHz
1.000 GHz 3.250 GHz 1,000 MHz 3.20976 GHz
4,000 GHz 10,000 GHz 1.000 MHz 7.48596 GHz
10.000 GHz 25000 GHz 1,000 MHz 2210525 GHz
35,000 GHz 40,000 GHz 1,000 MHz 33.49575 GHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 10.00dBm  Offset 26.47 B

17:13:08 14.06.2024
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2 Result Summan
30,000 Mz 1000 GHe 1,000 MHz 38.96802 MHz -55.00 dBm -15.00dB
1,000 GHa 3,250 GHe 1000 MHz 324775 GHz 55.99 dBm 15994
4000 GH 10000 GHz 1,000 Mz 7495 35 GHz 5187 dBm 1197 b
10000 GHz 25000 GHe 1,000 Mz 1099475 GHz 42.84 dBm 284 dB
25,000 GHi 10,000 GHi 1,000 MHz 33.527 25 GHz ~48.50 dBm 85048
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Ref Level 10.00 dBm  Offset 2847 dB Made Sweep SGL Mode Sweep SGL
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2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 38.96802 MHz -53.88 dBm -13.88 dB 30,000 MHz 1.000 GHz 1.000 MHz 38.483 26 MHz -54.38 dBm -14.38 dB
1000 GHz 3.250 GHr 1,000 MHz 315327 GHz 56.29 dBm 16.29.dB 1.000 GHz 3.250 GHz 1.000 MHz 3.210 26 GHz 56.00 dBm -16.00 dB
4000 GHz 10.000 GHz 1.000 Mz 747346 GHz 5214 dBm -12.1a48 4000 GHz 10.000 GHz 1.000 MHz 7.493 46 GHz 51.98 dBm 11.98 dB.
10.000 GHz 25,000 GHz 1,000 MHz 22.03875 GHz -50.31 dBm -1031dB 10.000 GHz 25.000 GHz 1.000 MHz 10.87225 GHz -48.19 dBm -8.19dB
25,000 GHz 40.000 GHs 1,000 MHz 33.48275 GHz -48.64 dBm -8.64 dl 25.000 GHz 40.000 GHz 1.000 MHz 32.04425 GHz -48.43 dBm -8.43dB
ey v D S
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Ref Level 10.00 dBm  Offset 2847 dB Made Sweep SGL
Count 100/100
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samonas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A

FR1 n48 / 40MHz+10MHz / QPSK / CSE

Lowest Channel Middle Channel

Ref Level 10.00dBm  Offset 28.47 db Mode Sweep 6L Ref Level 10.00dfm  Offset 28.47 dB Mode Sweep s6L
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2 Result Summas 2 Result Summa
30,000 MHz 1.000 GHz 1.000 MHz 3557471 MHz -55.64 dBm -15.64 dB 30,000 MHz 1,000 GHz 1,000 MHz 33.63568 MHz
1.000 GHz 3250 GHz 1.000 MHz 3.20976 GHz -55.95 dBm -15.95d8 1000 GHz 3250 GHz 1000 MHz 3.21026 GHz
4,000 GHz 10,000 GHz 1.000 MHz 7.49646 GHz -52.02 dBm -12.02 dB 4000 GHz 10.000 GHz 1,000 MHz 7.48046 GHz
10.000 Ghz 25.000 GHz 1.000 MHz 22.01875 GHz -50.10 dBm -10.10d8 10.000 GHz 25.000 GHz 1.000 MHz 2359825 GHz
25.000 GHz 40.000 GHz. 1.000 MHz 32.00075 GHz -48.42 dBm -8.42 dB 25.000 GHz 40,000 GHz 1.000 MHz 33.53225 GHz
aeaty R & Tons
19:03:08 19.08.504 1314888 19.06.3024
iV Spectrum
Reflovel 1000 dBm  Offset 2847 di Mode Sweep 6L

Count 100/100

lous_Lme_ass_ogz
-10
20 dbs
30
SPURIOUS_LINE |ABS_D02
=0 I P e M
s v A= AN Y
-0
80 dbs
30.0 MHz 78503 pts .0 GHz/ 40.0 GHz.
2 Result Summas
30.000 MHz 1.000 GHz 1.000 MHz 33.63568 MHz -55.49 dBm -15.49 d8
1,000 GHe 3250 GHz 1,000 MHz 3.21026 GHz -55.49 dBm -15.49.d8
4,000 GHz 10,000 GHz 1.000 MHz 7.47646 GHz -51.81 dBm -11.81d8
10.000 Ghiz 25.000 GHz 1.000 MHz 11.05475 GHz -47.02 dBm -7.02d8
25.000 GHz 40,000 GHz 1000 MHz 32.05575 GHz -48.14 dBm -8.14dB
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samonas. FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+20MHz / QPSK / CSE

Lowest Channel

Middle Channel

Reflovel 1000 dBm  Offset 2847 di Mode Sweep 6L Ref Level 1000 dBm  Offset 28.47 dB Mode Sween seL
‘Count 100/100
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30.0 MHz 78503 pts .0 GHz/ 40.0 GHz. 30.0 MHz 78503 pts .0 GHz/ 40.0 GHz
2 Result Summas 2 Result Summa
30.000 MHz 1.000 GHz 1.000 MHz 37.02899 MHz -54.03 dBm -14.03 dB 30,000 MHz 1.000 GHz 1.000 MHz 37.02899 MHz -54.18 dBm -14.18dB
1.000 GHz 3250 GHz 1.000 MHz 3.21026 GHz -55.63 dBm -15.64 dB 1000 GHz 3250 GHz 1000 MHz 3.15327 GHz -56.02 dBm -16.02 dB
4.000 GHz 10.000 GHz 1.000 MHz 7.47646 GHz -51.93 dBm -11934d8 4,000 Ghz 10.000 GHz 1000 MHz 7.48496 GHz -51.68 dBm -11.68 dB
10.000 Ghz 25.000 GHz 1.000 MHz . iz -50.04 dBm -10.02 d8 10.000 GHz 25,000 GHz 1.000 MHz 1090375 GHz -45.81 dBm 581de
25.000 GHz 40,000 GHz 1000 MHz 32.01375 GHz -48.46 dBm -8.46 dB. 25.000 GHz 0,000 GHz 1,000 MHz 32.01025 GHz -48.39 dBm -8.39dB
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30.000 MHz 1.000 GHz 1.000 MHz 40.42229 MHz -54.53 dBm -14.53 dB
1,000 GHe 3250 GHz 1,000 MHz 3.21026 GHz -55.80 dBm 1580 dB
4,000 GHz 10,000 GHz 1.000 MHz 7.49446 GHz -51.97 dBm -11.97d8
10.000 Ghiz 25.000 GHz 1.000 MHz 11.02725 GHz -41.15 dBm -1.15d8
25.000 GHz 40,000 GHz 1000 MHz 32.04875 GHz -48.28 dBm -8.28dB
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samonas. FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+40MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 0.00d8m  Offset 28.47 B Mode Sweep

Ref Level 0.00dBm  Offset 28.47 4B
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Count 100/100
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30.0 MHz 78503 pts 0 GHz/ 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 39.93753 MHz -50.22 dBm 30,000 MHz 1.000 MHz 47.693 65 MHz -50.66 dBm -10.66 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.21026 GHz 50.58 dBm 1.000 GHz 1.000 MHz 3.21026 GHz 50.81 dBm -10.81 dB
4,000 GHz 10.000 GHz 1.000 Mtz 7.49196 GHz -46.97 dBm 4.000 GHz 1.000 MHz 7.48896 GHz -47.07 dBm -7.07 dB
10.000 GHz 25,000 GHz 1,000 MHz 22.05025 GHz -45.22 dBm 10.000 GHz 1.000 MHz 10.894 25 GHz -45.22 dBm 5.22dB
35,000 GHz 40,000 GHz 1,000 MHz 33.45275 GHz -43.77 dBm 25.000 GHz 1.000 MHz 33.48875 GHz -43.80 dBm -3.80 dB.
[ Resdy B

Highest Channel

Ref Level 0.00d8m  Offset 28.47 B Mode Sweep
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2 Result Summan,

10:18:48 19.04.2024

30,000 MHz 1000 GHz 1.000 MHz 36.54423 MHz -50.18 dBm
1.000 GHz 3.250 GHz 1,000 MHz 3.20976 GHz -50.44 dBm

4,000 GHz 10.000 GHz 1.000 MHz 7.468 96 GHz -46.92 dBm

10.000 GHz 25000 GHz 1,000 MHz 10.99125 GHz -42.22 dBm
25.000 GHe 40.000 GHe 1.000 MHz 32.01175 GHz -43.92 dBm
[

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2 - 135 of 136




e% FCC RADIO TEST REPORT Report No. : FG3N0925-06A

SPORTON LAB.

FR1 n48 / 10MHz+10MHz (Non Contiguous) / QPSK / CSE

Lowest Channel Highest Channel

Ref Level 0.00dBm  Offset 28,47 B Mode Sweep 6L RefLevel 0.00 dBm  Offset 28.47 B Mode Sweep s6L
Count 100/100 Count 100/100
Line _SPUR|OUS_LINE_ABS_0G2 urfous_une_ass_o
10 dBrr
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70 db 70 dbm
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B 90 dbir
30.0 MHz 78503 pts 0 GHz/ 40.0GHz || [ 30.0 MHz 78503 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan |
30,000 MHz 1,000 GHz 1,000 MHz 89.86757 MHz -53.89 dBm -13.89 dB 30,000 MHz 1.000 GHz 1.000 MHz 90.35232 MHz -54.37 dBm -14.37 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20976 GHz -55.56 dBm -15.56 dB 1.000 GHz 3.250 GHz 1.000 MHz 315377 GHz -56.00 dBm -16.00 dB
4000 GHz 10.000 GHz 1.000 Mz 7.48596 GHz -51.82 dBm -11.8248 4000 GHz 10.000 GHz 1.000 MHz 7.498 46 GHz -51.80 dBm 11.80 dB.
10.000 GHz 25.000 GHz 1,000 MHz 2359575 GHz -50.02 dBm -10.02 dB 10.000 GHz 25.000 GHz 1.000 MHz 1099575 GHz -47.26 dBm -7.26 dB
35,000 GHz 40,000 GHz 1,000 MHz 32.00675 GHz -48.21 dBm -8.21d8 25.000 GHz 40,000 GHz 1.000 MHz 32.02875 GHz -48.06 dBm -8.06 dB.
ey - ey -

159051 23.04.2024 14531557 23.04.3024

FR1 n48 / 40MHz+40MHz (Non Contiguous) / QPSK / CSE

Lowest Channel Highest Channel

Ref Level 0.00 dBm  Offset 28.47 dB Made Sweep 5GL Ref Level 0.00dBm  Offset 2847 dB Mode Sweep s6L
Count 100,100 Count 100/100
< it Chel PSS
Line _SPURlOUS_LINE_ABS_0g2 Line _SPUR{OUS_LINE_ABS_od2 Phss
10 dBy B
e 20 4By
30 di
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50 A A IR AP - 1 M“““v N 4
I N O T i e L e = A A st AN
70 dBr
80 80 dBnr
90 di 90 dBm
30.0 MHz 78503 pis 0GHz/ 0.0 GHz || | 30.0 Mz 78503 pts 0 Ghz/ 40.0 Gz
2 Result Summan 7 Result Summa
30,000 MHz 1.000 GHz 1.000 MHz 89.86757 MHz -53.89 dBm -13.89d8 30,000 MHz 1.000 GHz 1.000 Mz 90.35232 MHz -54.37 dBm
1.000 GHz 3.250 GHz 1.000 MHz 3.20976 GHz -55.56 dBm -15.56 dB 1000 GHz 3.250 GHz 1.000 MHz 3.15377 GHz -56.00 dBm
4,000 GHz 10.000 GHz 1,000 MHz 7.48596 GHz -51.82 dBm 118248 4,000 GHz 10.000 GHz 1.000 MHz 7.49846 GHz -51.80 dBm
10.000 Ghz 25.000 GHz 1.000 MHz 2359575 GHz -50.02 dBm -10.02 48 10.000 GHz 25.000 GHz 1.000 Miiz 1099575 GHz -47.26 dBm
25.000 GHz 20.000 GHz 1.000 MHz 32.00675 GHz -18.21 dBm -8.21dB 25,000 GHz 40.000 GHz 1000 MHz 32.02875 GHz -48.06 dBm
sty R i Ready
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samonas. FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

<MIMO ANT 2>

Maximum EIRP (dBm/10MHz)

Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 21.51 21.11 21.02 21.04 20.87 20.96 21.62 21.67
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 21.21 21.30 20.99 20.87 20.62 20.85 21.81 21.72
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 21.81 21.77 21.32 21.04 20.77 20.84 21.28 21.25
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 21.94 22.04 21.00 21.02 20.80 21.07 21.26 21.15
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 22.24 22.10
Mod. 64QAM | 256QAM
Lowest CH 22.31 22.26
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 21.06 20.98 22.34 22.37
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Lowest CH 20.89 20.90 22.39 22.43
TEL : 886-3-327-3456 Page Number : A3-10f136
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samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 45.03 44.63 44.54 44.56 44.39 44.48 45.14 45.19
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 44.73 44.82 44,51 44.39 44.14 44.37 45.33 45.24
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 45.33 45.29 44.84 44.56 44.29 44.36 44.80 4477
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 45.46 45.56 44.52 44.54 44.32 44.59 44.78 44.67
BW 40MHz+40MHz
Mod. QPSK 16QAM
Lowest CH 45.76 45.62
Mod. 64QAM 256QAM
Lowest CH 45.83 45.78
Limit 47dBm/10MHz
Result PASS
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Lowest CH 44.58 44.50 45.86 45.89
Mod. 64QAM 256QAM 64QAM 256QAM
Lowest CH 44.41 44.42 45,91 45.95
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.

2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A3-20f136
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samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 20.98 20.97 20.70 20.56 21.21 21.14 21.36 21.13
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 21.08 21.13 20.63 20.81 21.16 21.17 21.12 21.14
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 21.30 21.17 21.18 21.15 20.94 20.86 21.25 21.29
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 21.04 21.43 21.13 21.06 20.94 21.01 21.25 21.32
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 22.25 22.35
Mod. 64QAM 256QAM
Middle CH 22.19 22.32
TEL : 886-3-327-3456 Page Number : A3-30f 136
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samranas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Middle Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 44.50 44.49 44.22 44.08 44.73 44.66 44.88 44.65
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 44.60 44.65 44.15 44.33 44.68 44.69 44.64 44.66
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 44.82 44.69 44.70 44.67 44.46 44.38 4477 44.81
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 44.56 44.95 44.65 44.58 44.46 4453 4477 44.84
BW 40MHz+40MHz
Mod. QPSK 16QAM
Middle CH 45.77 45.87
Mod. 64QAM | 256QAM
Middle CH 45.71 45.84
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A3-40f136
FAX . 886-3-328-4978



samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 20.67 20.88 20.72 20.67 20.68 20.79 20.75 20.57
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 20.76 21.04 20.59 20.76 20.76 20.94 20.45 20.70
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 21.59 21.72 20.91 20.68 20.25 20.07 20.81 20.60
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 21.46 21.22 20.88 20.76 20.14 20.16 20.81 20.76
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 22.30 22.07
Mod. 64QAM 256QAM
Highest CH 22.37 22.35
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 40MHz+40MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 20.69 20.54 22.50 22.19
Mod. 64QAM 256QAM 64QAM 256QAM
Highest CH 20.70 20.77 22.62 22.29
TEL : 886-3-327-3456 Page Number : A3-50f 136
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samronas. FCC RADIO TEST REPORT Report No. : FG3N0925-06A
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel (Contiguous)
BW 10MHz+10MHz 10MHz+20MHz 10MHz+40MHz 20MHz+10MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 44.19 44.40 44.24 44.19 44.20 4431 44.27 44.09
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 44.28 44.56 44.11 44.28 44.28 44.46 43.97 44.22
BW 20MHz+20MHz 20MHz+40MHz 40MHz+10MHz 40MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 45.11 45.24 44.43 44.20 43.77 43.59 44.33 4412
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 44.98 44.74 44.40 44.28 43.66 43.68 44.33 44.28
BW 40MHz+40MHz
Mod. QPSK 16QAM
Highest CH 45.82 45.59
Mod. 64QAM 256QAM
Highest CH 45.89 45.87
Limit 47dBm/10MHz
Result PASS
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel (Non-Contiguous)
BW 10MHz+10MHz 10MHz+20MHz
Mod. QPSK 16QAM QPSK 16QAM
Highest CH 44.21 44.06 46.02 45.71
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Highest CH 44.22 44.29 46.14 45.81
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 17.5dBi MIMO antenna gain.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N0925-06A

Ref Level 40.00dBm  Offset 224508 = RBW 1 Miz SGL Reflevel 20.00d8m  Offset 22.45d8 = RBW 1 MHz
- A 2048 ® SWT  10ms ® VBW I MHz Mode Auto Sweep Count 1000/1000 | = Att 2008 ® SWT  {0ms = VBW 3MHz Mode Auto Sweep
1 ACLR 1ACLR
wifi] 1239 dam|
35565730 Ghz
30 BT T
20 db
v ~ 1 v - -
10 N
|‘ A ‘\
\ ° { \
\ |
B 10 - ¥
i ! f \
! : 20 dir { T
/ \ | \
/ 30 f T
/ ! \
p— = -0 — < k-
50
CF 3.555413 GHz. 1001 pts .0 MHz/ Span 40.0 MHz | | |CF 3555 485 GHz 1001 pts .0 MHz/ Span 40.0 MHx
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 21.51d8m Tl (Ref) 10.000 MHz 21.11 dBm |
Tx Total 2151 dBm Tx Total 21.11 dBm
[ I sy N O
sessmise 10,040,200 Lsiseas 0062004
e - o o .
Ref Level 2000 dBm  Offset 224540 = RBW 1 MHz SGL Ref Level 20.00 dBm  Offset 22.45d8 & RBW 1 MHz SGL
- At 2040 & SWT  10ms @ VBW 3 Mz Mode Auto Sweep Count 100071000 | * Att 208 ® SWT_ 10ms ® VBW 3MHz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACR 1Rm Avg
MIfI] 1231 dBm| Mifi]  1250dBm
35682010 6Hz 35674430 GHz
£ H T
20 d6
10 e — - e = —
/ \ ° / |
! \ [ \
B T T -0 T T
i | { 1
7 T 20 diinr T I\
i ! 30 [ y
2 = [ | 28— = = =
50
CF 3.564175 GHz 1001 pis 4.0 MHz/ Span 40.0 MHz || [F3.564174 Ghe 7001 pts 0 WHz/ Span 50.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 21.21 dBm 1 Tx1 (Ref) 10,000 Mz 21.30 dBm |
Tx Total 2121 dBm Tx Total 21.30 dBm
Immm L v feady NN o o
sasomitr a0.00.2000 o 006200
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)

Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz saL Reflevel 4000 dAm  Offset 224548 = RBW 1 MHz saL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mifi] 1189 dBm Ml 1175 dim|
36184780 iz 36273380 GH:
30 BT T
20d8
0 —— | _ - S O —— P
o !
i ] \
f | / \
B ,‘ T -10 £ T
/ | { \
\ / |
i t 20 diir i -
{ | |
: 30 + l.
| { \
50
CF 3.619953 GHz 1001 pts 0 MHz/ Spon 40.0 MHz || [CF 3.629 548 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 20.98 dBm Tl (Ref) 10.000 MHz 20.57 dBm
Tx Total 20.98 dBm Ix Total 2057 dBm
s NN 5 o DEEER S
118627 11042034 Siman aicezon
B
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1R
MI[I]  12.40 dBm| MIfi] 1217 dBm
16196380 GHz 35304250 GHz
0 Ho T
20 d6
10 R e e = ——
J \ /
I \ ° ] I
X / \
B 7 T -10 T T
/ \ / \
T 20 diinr T T
| / \
i T 30 '
," L 4
A0 dBm————t—— = = -4 = —
50
CF 3.619 795 GHz 1001 pts. 4.0 MHa/ Span 40.0 MHa || [(F 3.629 868 GHz 1001 pts. .0 MHz/ Span 40.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 21.08dBm Tx1 (Ref) 10,000 MHz 21.13 dBm |
TaTotal 21.08 dBm T Totl 21.13 dBm
[ rey R U
14taise 1n0e. 203 e ice.z0a
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+10MHz / Highest

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Reflevel 40.00dBm  Offset 22,4545 & RBW 1 Mz sal

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mifi] 1159 d8m MIf1] 1183 dém|
36965840 GHz 36842360 GH:
30 BT T
20d8
10 - IR = - aes— ——
7 Y o y
i | \
B T - 10 £ -
/ \ | \
A !
f t 20 diir T
/ | ! 1
f T 30 \
/ | ] I
\ J 4
R e 104 ——— N
50
CF 3.634 388 GHz 1001 pts 0 MHz/ Spon 40.0 MHz || [CF 3.684 826 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summa: None
| Tacl Ref) 10,000 Mz 20.67 dBm ﬁ Tt Ref] 10,000 Mitz 20.68 dBm |
Tx Total 20.67 dBm T Total 30,88 dBm
oo NN o racy
1aers anee. 2 eses ihoeae
B
Ref Level 2000 dBm  Offset 224540 = RBW 1 MHz SGL Ref Level 20.00 dBm  Offset 22.45d8 & RBW 1 MHz SGL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
Ml 1219d8m M) 12.20d8m|
36886780 Mz 35862740 GHz
0 Ho T
20 d6
] N - — I I R
10 = -
\, \ K \
/ \ B ] \
/ ~ .‘
B -10 r
/ | :
1 20 dfinr T
| | i |
1 30 ¥
! \ { |
/ J ]
Br———————— — - — -0 — — —
50
CF 3.684 276 GHz 1001 pts 4.0 MHa] Span 40.0 MHa || |CF3 685 068 GHz 7001 pis 0 MHz/ Span 30.0 Mz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 20.76 dBm 1 Tl (Ref) 10,000 MHz 21,04 dBm |
TaTotal 20.76 dBm T lotol 21,08 dBm
seody N 3 feacy 3 =

15:10:35 11.04.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40,00 dBm
- A

Offset 224505 = RBW 1 MHz

Ref Level 40,00 dBm

sa Oftset 22.45d6 & RBW 1 MHz sl
2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Ml 12.02d8m mif1] a8m|
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20d8
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fl J .“ 0 ‘.
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2 Result Summar None 2 Result Summa: None
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| Tx Total 21.02 dBm el 2 T
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wsas 26,0823 wevieian 2e0n.a00e
B
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 18m Avg
Mifi] 8| Mifi] 1219 dbm)
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0 e T
20 d6
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1
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2 Result Summa None

2 Result Summa: I
| Tl (Ref) 10,000 MHz 20.99 dBm 1 Tl (Ref) 10,000 MHz 20.87 dBm
Tx Total 20.99 dBm T lotol 20.87 dBm

= e

None

Span 60.0 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

Ref Level 4000 cBm  Offset 22.45 B = RBW | Mz sl Reflevel 4000 dAm  Offset 224548 = RBW 1 MHz saL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mifi]  1.79d8m MIf1] 1169 d8m|
36170810 GHz 36138240 GH:
30 T g
20d8
10 — — — = =y
i ] g /
) \
\ I
- T -10 l‘
| | | \
T 1 20 dBrr i L
J 1 | |
| | |
f 30
| 1 I 1
/ | |
. —— = 40 dar — = —
50
CF 3.614623 GHr 1001 pts .0 MHz/ Spon 60.0 MHz || [F 3.614 803 GHz 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa: None
| Tacl Ref) 10,000 Mz 20.70 dBm 1 Tt Ref] 10,000 MHz 20.56 dBm |
Tx Total 20.70 dBm T Total 5058 dBm
T P S
amiseiss 2e.08.2034 seranies as0n.200e
s+ B
Ref Level 4000cBm  Offset 22.45 B = RBW | Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACLR 1 1ACLR 18
Mifi] 1189 dBm MI[I] 1187 dBm
36146800 GHz 35161180 GHz
0 Ho T
20 d6
10 — — — > — — —
/ it o T
\ \
b ' 10 f ¥
j | | |
T ¥ 20 dfinr t
| ‘\ ] I
f : 20 |
L L ——— e < = 40 dBm————— — - u
50
CF3.61474 GHa 1007 pis _ _E0MHZ/ Span 60.0 MHa || [(F 3612979 GHz. 1001 pts. 0 MHz/ Span 60.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 20.63 dBm 1 Tl (Ref) 10,000 MHz 2081 dBm |
TaTotal 20.63 dBm T lotol 20.81 dBm
Ready T L Ready jannannsnnf o ME
am:s3ise 36.08.2034 cinss a60n.2004
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

QPSK

FR1 n48 / 10MHz+20MHz / Highest Channel / Conducted (dBm/10MHz)

16QAM

MultiView pect
Ref Level 40,00 dBm

Offset 224505 = RBW 1 MHz
- A

a it |
s Reflevel 4000 Bm  Offset 224545 = RBW | MHz sl
2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | ® Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
wili] o M1 1173 d8m|
26770710 GHe 36721540 Gz
30 BT T
20d8
10 - — — S _ —
/ / 4
o -
\ i
B i i 0 T
/ | 1 \
| \ / 1
+ 20 diir i T
1 |
| | \
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T ] |
. ] [ |40 dBn - .
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CF 3.674913 GHz 1001 pts .0 MHz/ Spon 60.0 MHz || [F 3.674 612 GHz 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 20.72dB8m Tl (Ref) 10.000 MHz 20.67 dBm |
Tx Total 20.72 dBm Ix Total 20.67 dBm
[ L v sy ==
31000 36,0823 shisaes as.0oa024
s - B
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL Reflevel 50.00Bm  Offset 2.5 dB = REW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1R
Mifi] 1187 ddm Mi[i] 1198 dBm|
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0 e T
20 d6
10 — —— — : — == ———
/ \ ' / . \
\ |
| \
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| | 1
| T 20 dbimr I 3
f i / 1
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| ” T 1
. — - |0 _
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CF 3.674 851 GHz 1001 pis 6.0 MHz/ Span 60.0 MHa | | (73§72 672 GHz 1001 pis 0 MHz/ Span 60.0 MHz
2 Result Summa None 3 Result Summa None
Tl Ref) 10,000 Mtz 20.59 dBm Tx1 (Ref) 10,000 MHz 20.76 dBm |
| Ta Total 2059 dBm Tx Total 20.76 dBm
[N ST
100032 36.08.2034 Leieein as.0na024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 1I0MHz+40MHz / Lowest

Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

RefLevel 40.00dBm Offset 22.45d6 = RBW 1 MHz

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2045 = SWT  10ms = VEW 3 Mz Mode Auto Sweep
1 ACLR 1ACLR
Mifi]  12.03d8m
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20d8
10 =
/ [ o f |
/ 1 T f I
\
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I
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T 20 diir ¥
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] L J |
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50
CF 3.554 83 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz || |CF 3.554 83 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summar None 2 Result Summa: None
| T [Re) 10,000 Mz 2087 dBm T (Ref) 10000 MHz 2096 dBm |
Tx Total 20.87 dBm Ix Total 20.56 dBm
[ R pacy N e ORI
uss2s 03062034 Leiceis asce.z0a
W
Ref Level 2000 dBm  Offset 224540 = RBW 1 MHz SGL Ref Level 20.00 dBm  Offset 22.45d8 & RBW 1 MHz SGL
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 1Rm Avg
MI[I] 1188 dBm| Mifi]  1210dBm
35576300 GHz 35564300 GHz
0 Ho T
20 d6
10 i
C———— — i i S e
i T o ] T
| |
| 1 o I 1
B T I i |
f |
1 |
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{ | ] T
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|
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— 1T = -0 —— LI
50
CF 3.55543 GHz 1001 pis 10.0 MHa/ Span 100.0 MH: | [ |CF3 555 13 GHe 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 20.62 dBm Tx1 (Ref) 10,000 MHz 20.85 dBm |
TaTotal 20,62 dBm T Totl 20.85 dBm
seady (I % T acaty & B

10031541 03.06.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A3 - 13 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

Ref Level 40.00 dBm

sectrt
Offset 224545 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
Mfi]  12.28d8m
36065100 GHz
30 BT T
20d8
10
[ 1 i i e S
- o
| | [ i 1
| \ |
1
B 7] T -10 + T
! | ‘ |
!
I 20 diir T
| | | |
| | w0 | |
| ! B T T
— L _ \
40 dBor—— e 20 | — T — —
50
CF 3.60501 GHz 1001 pre 10.0 MHz/ Span 100.0 MHz || [CF 3.605 21 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 21.21 dBm
Tx Total 21.21 dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 21.14 dBm
Tx Total 21.14 dBm

Ready

1L:30:46 03.06.2024

Ready

64Q0AM

256QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

Ref Level 40.00 dBm
- At 2048

Offset 22.45d8 = REW 1 MHz
- sWT

6L

Count 1000/1 000

- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1 060 10ms ® VBW 3MHz _Mode Auto Sweep
1 ACLR 1 ACLR 8
Mi[i]  1238dBm
35058100 GHz
£ T T
20 dB -
i /. \
\ f / \
0
[ ’ ‘ | |
B 1 L 10 [
| |
w |
T T 20 dfinr 1 I
; 0 | ‘
] I -
| | f 1
/ | |
o ——t S || — — —
50
CF 3.604 71 GHz 1001 pts. 10.0 MHa/ Span 100.0 MHa | | |CF 3.605 41 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 21.16 dBm
Tx Total 2116 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 21.17 dBm
Tx Total 21.17 dBm

Ready

1L50:08 03.06.2024

acaty &

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 - 14 of 136




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 10MHz+40MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

RefLevel 40.00dBm Offset 22.45d6 = RBW 1 MHz

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep
1 ACLR 1ACLR

Mifi]  1M.92d8m

3651 7200 iz
30 T 1
20d8
v E)

10

T —

CF 3.65442 GHz.

1001 prs 10.0 MHz/

2 Result Summar

None

Span 100.0 MHz

CF 3.65442 GHz 1001 pts 10.0 MHz/

Span 100.0 MHz

2 Result Summa: I
Tl (Ref) 10,000 MHz 20.68 dBm Tl [Ref) 10,000 MHz 20.79 dBm
| Tx Total 20.68 dBm Tx Total 20.73 dBm

Ready

sy N

14:08:09 03.06.2024

64Q0AM

256QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

Ref Level 40.00 dBm

6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR

Mifi]  12.03d8m M} 1201 dBm|

36585200 GHz 36522200 GHz

0 Ho T
20 d6
10

20 dbimr t

CF 3.654 52 GHz.

1001 pts. 10.0 MHa/

Span 100.0 MHz

2 Result Summar None

Tl (Ref) 10,000 MHz 20.76 dBm
Tx Total 20.76 dBm

CF 365522 GHz 1001 pts. 10.0 MHz/ Span 100.0 MHz
2 Result Summa; None

Tl (Ref] 10,000 MHz 20.94 dBm
Tx Total 20.94 dBm

Ready

14:49:33 03.06.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A3 - 15 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Reflevel 40.00cBm  Offset 22,4508 & RBW 1 MHz

SGL

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

Count 1000/1000

6L

ety

16:58

3 03.06.2024

- At 20dB & SWT 10 ms ® VBW 3 MHz _Mode Auto Sweep Count 1000/1 000 - Att 20dB & SWT 10ms & VBW 3 MHz Mode Auto Sweep
1 ACLR 1
M) 1285 dBm) 2.50 dBm|
35725600 GHz 35725650 641
0 T
B 20 dBe
10 — 10 = =
\ p 1
{ i / \
o ¢ | \ ‘
10 dBe— | / |
| . / |
20 { 1
I [ T
] ! ! |
0 ; 4 {
| |
40 L —— - — || ! S E—
50
CF 3.573 077 GHa 1001 pts .0 MHz/ Spon 60.0MHz || [cF 3.575023 GHz 1001 pts 0 MHz/ Span 60.0 MHz
2 Result Summar None A== Nor
Tl (Ref) 10.000 MHz 21.62 dBm 1 Tal [Rel) 10000 Mz 21.67 dBm |
Tx Total 21.62 dBm Te Total 2187 dBm
weaty & T oary T
s aabeanes 15:13:32 03.06.20M
B e - o
Reflevel 4000 B Offset 324548 # RBW 1 Mz saL Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz sGL
- A 304 ® SWT__10ms ® VEW 3 MHz _Mode Auto Sweep Count 1000/1000 |  Att 204B & SWT___10ms & VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR g
M) 13.00 dBm) [ aBm)
35779570 GHz 35757580 GHy
30 T
B 20 dBier
10 10 — = = — —
o f T
{ | [
0 / | | \‘
o T T
| | | |
-20 # 1}
f 1 ‘
1 |
0 T v T l
B e MR || oo — N
50
CF3.574782 GHz 00T pis _ 6.0 MHa/ Span 60.0 MH | | |cF 3.575 083 G 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summan None 2 Result Summan Ve
Tl [Ref) 10.000 MHz 21.81 dBm 1 Tal [Rel 10.000 Mz 21.72 dBm
Tx Total 21.81 dBm TeTotdl 2172 d8m

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3 -16 of 136



SPORTON LAB.

e% FCC RADIO TEST REPORT Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK 16QAM

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

6L

Reflevel 4000 cBm  Offset 22,8508 = RBW 1 MHz seL
- A 2008 ® SWT  10ms & VBW 3MHz _Mode Auio Sweep Count 1000/1000 | = Att 20dB ® SWT  10ms & VBW 3 MHz Mode Auto Sweep Count 1000/1000
1 ACLR 1
MIfl] 1262 dBm| dBm
3,632 3620 GHz| A3 5440 GHE
T 0 L
B 20 e
10 10 — — \
b \
/ Y [
o ) i \
{ i | \
0| | =
| | | |
20 | ! {
’ | i
a0 4 “
! 1 I\
[o-a = — s | : . = ————
50
CF3.634939 Gz 001 pts .0 MHz/ Spon 60.0MHz | | [cF 3 634881 GRz 001 pis O MHz/ Span 60.0 MHz
2 Result Summar Nene 2 Result Summar None
Tal [Ref) 10.000 MHz 21.36 dBm Tal [Rel) 10,000 Mz 21.13 dBm |
I Ty Total 21.36 dBm Te Total 21.13 d8m
weaty I L ceaty R iy
0p:34:4 04.08.3024 05141337 04.06.2024
e Spactram . MultVicw Sore i .
Reflevel 4000 B Offset 324548 # RBW 1 Mz saL Ref Level 40.00dBm  Offset 22.45dB & RBW 1 MHz sGL
- A 2048 & SWT_10ms & VBW 3 bz _Mode Auto Sweep Count 1000/1000 | * Att 2048 ® SWT__10ms ® VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACLR
Mmifi] 1234 ddm| L
36332640 Gz
T 3 T
B 20 dBier
10 — = 10 = = =
A \ [ b/ \
0 - T
{ | \
10 dBm— |I
| I | |
20 ] ] | 1
f | | |
E - | i
| ! / |
40, . R e e e e | | E21 = —— —
50
CF 3.635 242 GHz 001 pts__ 60 MHa/ Span 0.0 MHa | | |CF 3.635 358 GHz 1001 pts 0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa None
Tx1 (Ref) 10.000 MHz 21.12dBm Tl [Ref) 10.000 Mtiz 21.14 dBm
Tx Total 21.12dBm Tx Total 21.14 dBm
| £y e feary o =

03:48:47 04083024 10:57:49 04062024

TEL : 886-3-327-3456 Page Number

FAX . 886-3-328-4978

1 A3-17 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+10MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

SGL

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz
10ms & VBW 3 MHz _ Mode Auto Sweep

6L

Count 1000/1000

RefLevel 4000 dBm  Offset 226508  RBW 1 WHz
- At 20dB & SWT 10 ms & VBW 3 MHz  Mode Auto Sweep Count 1000/1000 | = Att 2008 & SWT
1 ACLR 9
MIf] 1159 dBm| 11.66 dBm)
2891813064 36308530Hy
TH 30 T
B 20 dier
o Ex|
10 — S— — 10 — —
4
| / \
0 .I - - |
/ I \
10 dbr— f T
\ | |

|
20 . I |

JI /
30 t :

J | /
50
CF 3.694 813 GHz 1001 pts .0 MHz/ Spon 60.0 MHz | | |F 3694933 GHz 1001 pts 0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summar None

Tl (Ref) 10.000 MHz 20.75 dBm Tal [Rel) 10,000 Mz 20.57 dBm |
I T Total 20.75 dBm TaToul 20557 dBm
[T ] & "o oaty (N A Mo

1:17:02 04062024

64Q0AM

256QAM

6L

Ref Level 40.00cBm  Offset 22.45 4B = RBW 1 MHz
Count 1000/1000

Reflevel 4000cBm  Offset 22,4558 & RBW 1 MHz

MultiView Spectrum
saL

Count 10001000

- At 2048 = SWT

10ms ® VBW 3 MHz _ Mode Auto Sweep

- At 20db = SWT 10ms ® VBW 3 MHz Mode Auto Sweep
1ACLR
mfi]  1.53d8m [T 11.72.dBm
36984040 GHz 3.691 7530 G
30 T
B 20 dBier
10 ——— — 10 — — / — \
N / / \ L
! | ! |
10 dbm— T T i
20 | | .‘I |
| ' |
|
-30 T
| 1 | |
40 = e [-40 —
50
CF 3694927 GHz 00T pis _ 6.0 MHa/ Span 60.0 MHa | | |¢F 3.694 753 GHz 1001 pts .0 MHz/ Span 60.0 MHz
2 Result Summar None 2 Result Summa Nore
Tal [Ref) 10.000 MHz 2045 dBm 1 Tul (Rel) 10.000 Mz 20.70 dBm
JxJotol XA=dEm Tx Total 20.70 dBm
L I

11:30:02 04062024

1 A3-18 of 136

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Ref Level 40,00 dBm
- At

Offset 224548 = RBW 1 MHz

s6L

- At 20d8 = SWT  10ms ® VBW 3 Miz Mede Auto Sweep Count 100071 000 20dE ® SWT  10ms ® VBW 3MHz Made Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
i Ben| mift]
35588110 Gz 35561730 Gz
30 BT T
20 d
10 7 { f \
[ \ / \/ \
/ | /
+ T 0 i |
J | " | |
B 1 E |
| | ' |
| | | I
T T 20 dBre f ;
] \ 1
!
T 1 a0 ] |
., ot w0 . - e
0
CF 3.559 205 GHz 1001 pts .0 MHz/ Span BO.0MHz || |CF3.559 53 GHz 1001 pts .0 MHz/ Span 80.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 21.81 dBm
Tx Total 21.81 dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 21.77 dBm
Tx Total 21.77 dBm

ooty L e [ o
ssioncas 12002000 s an0eae0
s - B
Ref Level 000 Bm  Offset 22456 ® RBW 1 MHz saL Reflevel 50.00Bm  Offset 2.5 dB = REW 1 MHz 6L
- At 208 ® SWT_ 10ms ® VBW 3 MKz Mode Auto Sweep Count 1000/1000 | = Att 2008 ® ST 10ms ® VBW 3MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACR 1Rm Avg
Mifi] 8| Mifi] 1245 dbm)
35636060 GHz 35715180 GHz
0 e T
20 d6
10 —— e e —
Y | |
o i
f \ | |
| \
B ! 10 / i
| | |
i
I
! i 20 dfinr i l\
| 1 | |
I / |
T -30
/ \ / T
J [ / .
S s |1 ) — —— = —
50
CF 3.563 606 GHz 1001 pts .0 MHz/ Span B0.0 MHz || [F3.576078 Grz 7001 pis 0 W2/ Span 80.0 Mz
2 Result Summa None 3 Result Summa None
| Tl (Ref) 10,000 MHz 21.94 dBm Tl (Ref] 10,000 Mz 22.04 dBm
Tx Total 21.94 dBm Tx Total ZZ04 dim
meady (R U Aoty &

16:55:57 12.04.2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A3 -19 of 136




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40,00 dBm

Offset 224505 = RBW 1 MHz

saL Ref Level 40.00 dfim

Offset 224548 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
mfi) B MI[I] 1151 dBm
38426520 Gz 36144300 GH:
30 BT T
20d8
10 - — ——p— — —
f Y ! |1
- ! o / |
| ! .- |
B - 10 1
T | ] 1
[ | 1
20 B 1
|
| | |
| T 30 T
| \ ] |
Ty [T e / | PO
= — |40, =
50
CF 3.638 502 GHz 1001 pts .0 MHz/ Spon B0.0 MHz | | [F 3.614 335 GHz 1001 pts .0 MHz/ Span 80.0 MHz

2 Result Summa; None 2 Result Summa: None
| Tl (Ref) 10,000 MHz 21.30d8m Tl (Ref) 10.000 MHz 21.17 dBm |
Tx Total 2130d8m Tx Total 21.17 dBm

reoy NN U facy U
10918 160420340 s ieoeame
W
Ref Level 400008 Offset 22,45 B = RBW 1 Mz sa Reflevel 50.00Bm  Offset 2205 d8 = REW 1 MHz 6L
- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | * Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACR 1 1ACR 1Rm Avg
MI[I] 1182 dBe| Mifi] 1193 dBm)
3,609 486 0 GHz 36288260 GH:
£ i T
20 dB
i R — —— e e S
/ / \/ \
T o . T
i il [ |
/ { !
) |
2 -0 T
I ] [
1 | |
!
T 20 dfinr T
I \ | |
¥ 30 . Ll
— ol w0 ) L S
50
CF 3.61218 GHz 1001 pis .0 MHz/ Span B0.0 MHa | | |(F3 631537 GHz 1001 pis .0 MHz/ Span 80.0 MHz

2 Result Summar None 2 Result Summar None
| Tl (Ref) 10,000 MHz 21.04 dBm 1 Tl (Ref) 10,000 Mz 21.43 dBm |
Tx Total 21.04 dBm Tx Total 21.43 dBm

Ready

15:10:31 16.04.2004

soaty R =

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A3 - 20 of 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+20MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Ref Level 40,00 dBm

Offset 224548 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
mfi) B MI[I]  1158dBm
36765430 iz 36751050 GH:
30 BT T
20d8
| S— —| _ _ - - - - - —
10 = v 7
f W Y ! \
| it - o i
{ | | \
{ | I |
B T -10 ‘I
' |
|
\
T 20 dBir i T
] | | |
1 | |
] I =0 f T
| / |
4 _ = L _ 20 4 . b _
50
CF 3.672863 GHz 1001 pts .0 MHz/ Spon 80.0 MHz || [CF 3.672 302 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Result Summar None 2 Result Summa: None
| Tacl Ref) 10,000 Mz 21.59 dBm H Tt Ref] 10,000 MHz 21,72 dBm
Tx Total 21.59 dBm T Total 3173 dBm

Ready

10:58:33 17.04.2004

Ready

64Q0AM

256QAM

Ref Level 40.00dBm  Offset 22.450B  RBW 1 MHz set

Ref Level 40.00 dBm
- At

20dB & SWT

Offset 22.45d8 = REW 1 MHz

6L

Count 1000/1 000

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1 000 10ms = VBW 3 MHz _ Mode Auto Sweep
1 ACLR 1 1ACLR 1R
mfi) B MI[I] 1147 dBm|
36766230 Mz 35620780 GHz
0 Ho T
20db }
SN N U T A P — RS T N S R — .
10 — 7 ¥ )
/ { /
f \/ | / \/ \
0
f ! | |
[ 1 | |
2 1 T -0
f \ | 1|
i 1 20 dBre ;
|
| - 30 J W-
/ \ | \
—_ R | 1
i - - 0B _ I \_
0
CF3.673013 GHz 1001 pts .0 MHz/ Span B0.0MH: | [ |CF 3 666 692 GHz 1001 pis 0 MHz/ Span 80.0 MHz
2 Result Summa None 3 Result Summa None
| Txl (Ref) 10,000 MHz 2146 dBm 1 ) Ref) 10000 Mt 122 GEm
Ty Totsl 2126 dBm T Total 21.22 dBm

Ready

15046:39 17.04.2004

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-210f 136




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

RefLevel 40.00dBm Offset 22.45d6 = RBW 1 MHz

s6L
Count 1000/1 00

2 Result Summar None
Tacl Ref) 10,000 MHz 21.32 dBm
Tx Total 21.32dBm

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep
1 ACLR 1 1ACLR
M) 1151 dam) M) 1152d8m
3552810 G 3567190 GHz
30 BT T
20 dbi
10 = — T 1 | S E—
T F - o I \
| ! { ( \
I / |
L + -10
[ ] 1
| |
I i 20 diir t |
|
| | - ; |
J | ‘ |
= . a0 1~ o | —
50
CF 3.55603 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz || [CF 3.563 6 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz

2 Result Summa: None I
Tl (Ref] 10.000 Mtz 21.04 dBm
Tx Total 21.04 dBm

Ready

1Ti08:40 11.06.2024

Ready

o

64Q0AM

256QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

Count 10001000

Reflevel 40.00d8m  Offset 22.45d8 = RBW 1 Mz
- At 20dB & SWT

10ms ® VBW 3 MKz Mode Auto Sweep

6L

Count 1000/1 000

2 Result Summar None
Tl (Ref) 10,000 MHz 21.00 dBm
Tx Total 21.00 dBm

- A 2045 = SWT___10ms = VBW 3 Mz _Mode Auto Sweep
1ACR 1 ACLR i&m Avg
MI[I] 1158 dBm
3557720 GHz
£ T T
20 dbi
%
0 i —
7 - — — 7 V =
| \ | l
| \ ) | /
b T ]
‘ |
|
B T L -10
| |
! | 20 dfinr t
| | [ |
| | S0 /
| | f \
= = |40 - —
50
CF 3.556 89 GHz 1001 pts 12.0 MHz/ n 120.0 MHz | | CF3 55784 GHz 1001 pis 12.0 MHz/ Span 120.0 MHz

2 Result Summa: None I
Tl (Ref] 10,000 MHz 21.02 dBm
Ix Total 21.02 dBm

Ready

1T 11062004

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-220f 136



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

Ref Level 40.00 dBm

Offset 224545 = RBW 1 MHz

s6L

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
Mifi] 1151 ddm ) a8m|
3812410 G, 381227064z
30 BT T
20 dbi
10 - — - T — | S —
/ i \ / \
{ - - o
! | ] |
| | | |
!
B T T -10 T
I |
! | |
|
T ' 20 diir 1
| \ | |
= ==— —1||3° 7" - R
50
CF 3.608 81 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz || |F 3.608 56 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz

2 Result Summar None
Tacl Ref) 10,000 MHz 21.18dBm
Tx Total 21.18dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 21.15 dBm
Tx Total 21.15 dBm

Ready

1L:32:57 13.06.2004

Ready

T

64Q0AM

256QAM

Ref Level 4000 dBm  Offset 22,4568 = RBW 1 MHz

saL

Reflevel 40.00d8m  Offset 22.45d8 = RBW 1 Mz

6L

- A 2008 & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1000 | * Att 208 ® SWT _ 10ms ® VBW 3 MHz _Made Auto Sweep Count 1000/1 000
1 ACLR I 1 ACLR 8
M) 11.64d8m MI[I] 1157 dBm
3,608 930 GHz| 3.511700 GHz
el T BT
20 dbi
0 i — — — + —
/ { || \
| ! i \
- o ] +
| v |
| | " | \
B T - ]
|
! i 20 dfinr f
|
| | . 1
! g Em— 30 L
| - - S —— SR
=0
CF 3.608'57 GHz 1001 pts. 12.0 MHa/ Span 120.0 MHa | | |CF 3.609 06 GHz 1001 pts. 12.0 MHz/ Span 120.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 2113 dBm
Tx Total 2113 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 21.06 dBm
Ix Total 21.06 dBm

Ready

1L4T:06 13.06.2024

Ready

PR

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 20MHz+40MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm  Offset 22,4565 = RBW 1 MHz saL

~ - ]
Ref Level 40.00 dBm

Offset 224548 = RBW 1 MHz seL

- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | © Att 2046 = SWT _ 10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
mfi) B MIf1] 1137 d8m|
3,842,070 G 3657420 GHz
30 BT T
20 dbi
10 = -+ - I A L -
! \f 7\ { { \
| | \ ) / i \
T T ] ] i 1
| \ |
!
B T -10 T T
I
\ i
] T 20 diir | t
! | | |
| | a0 T
|
I | R | |
|-40.dBom—— — " -
50
CF 3.646 62 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz || |CF 3.654 54 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Result Summar 2 Result Summa: None

None
Tacl Ref) 10,000 MHz 2091 dBm
Tx Total 20.91 dBm

Tl (Ref] 10.000 Mtz 20.68 dBm
Tx Total 20.68 dBm

[ nacy e DI
11amis 14.06.2034 na ie06.a0me
MultiV Spectru . ultiVies Spectrur
RefLevel 5000dBm  Offset 22.45 b = REW 1 Mz saL RefLevel 50.00dBm  Offset 22.45d8 = RBW 1 MHz 6L
- At 2008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 2066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR 18m Avg
MI[1] 1183 dBm| Mifi] 1131 dBm)
3644100 G, 3,645 260 GHz
0 Ho T
20 dbis
0 = N — T
[ \ iV \
/ | \ | \
f f o T
| v \ [ | |
| | |
B ‘ T -0 T "
|
T l‘ 20 dBinr |
! |
| “ |
I ] E i 1
ot ! |
40 dB — == |40 dBerr— S S R
50
CF 3.646 14 GHz 1001 pts. 12.0 MHa/ Span 120.0 MHz | | [(F 3 645 78 GHz 1001 pts. 12.0 MHz/ Span 120.0 MHz
2 Result Summa None 3 Result Summa None
| Tl Ref) 10,000 Mtz 20.88 dBm 1 Tl (Ref) 10.000 Mite 20.76 dBm |
TaTotal 20.88 dBm T Totl 20.76 dBm
seady (I e acaty &

18055:02 14.06.2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N0925-06A

FR1 n48 / 40MHz+10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 dBm

Offset 22,458 & RBW 1 MHz

SGL
Count 1000/1000

- At 2048 = SWT

RefLevel 40.00dBm  Offset 22.45B  RBW 1 MHz

10ms & VBW 3 MHz _ Mode Auto Sweep

6L

Count 1000/1000

- an 2008 @ SWT__10ms & VBW 3 MHz_Mode Auto Sweep
1 ACLR 1
M) 11.52d8m) 11.87 dem)
35871800 Gz 35916300 GHy
H o T
B 20 dBe
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~— — , +- 1
o f 1 1 T !
/ | /
10 dbi T i
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I
|
20 [
|
-30 dbep "
| i |
40,480 ———t= || 408k — —_—
50
CF 3.59479 GHr 1001 pts 10.0 MHz/ Span 100.0MHz | | [cF 359499 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
7 Result Summan None @ Rxsu it S ==
Tl (Ref) 10.000 MHz 20.77 dBm Tal (Re) 10,000 Mz 20.84 dBm |
I T Total 20.77 dBm I Total ZUBLEm
reaty & o feary o M
0841 20.06.2024 11123583 20.06.20340
MultiView Spectrum . MultiView Spectrum .
RefLevel 4000cBm  OMfset 22.45 4B » RBW | Mz saL Ref Level 40.00dBm  Offset 22.45.4p = RBW 1 MH: s6l
- A 304 ® SWT__10ms ® VEW 3 MHz _Mode Auto Sweep Count 1000/1000 | = Att 2048 & SWT___10ms & VBW 3 Mz _Mode Auto Sweep Count 1000/1 000
1 ACR 3
M) 1191 d8m) mi 2.16 dBm|
35981900 GHz 35957200 GHz
T 30 T
B 20 der
10 s o
0 am—t i f v
/ |
10 dbt
0 dBy I T
20d8 | I
| [
-30 dBs |
! / —
AD"’J - S— T Fao b - —_— _
50
CF 3.595 08 GHz 1001 pis 10.0 MHa/ Span 100.0 MHa | | |7 3.595 18 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
2 Result Summan None 2 Result Summa None
I Tl [Ref) 10.000 MHz 20.80 dBm Tl [Ref) 10.000 Mtz 21.07 dBm
Tx Total 20.80 dBm Tx Total 21.07 dBm
T
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